
VT No. 35-0078 M41-88, 1 1/4” Carb Parts List
Qty VT No. OEM Item
1 35-0511 27215-33 Choke Shaft, 45
1 35-9251 27225-24 Choke Disc, 45
1 35-9081 27252-37 Throttle Lever, 45
1 35-9060 27275-24 Throttle Shaft, 45
1 35-9061 27280-24 Throttle Door, 45
1 35-9098 27297-27 HS Needle Valve, 45
1 35-9121 27318-41 Fixed Jet, 45
1 35-0481 27331-33 Main Nozzle
1 35-9056 27337-27 Low Speed Needle Valve
1 35-0479 27362-30 1 1/16” Venturi
1 35-9134 27235-33 Choke Lever
1 10-0742 27290-24 Shaft bushing, pair
1 13-0157 27291-32 Shaft spring
1 35-9064 27325-33 Idle Body Plug
2 35-0524 27327-24 Idle Passage Plug
1 13-0156 27330-33 Nozzle Spring
1 35-9056 27337-27 Low Speed Needle Valve
1 35-9051 27345-41 Spring collar, each
1 13-0158 27349-27 Needle Valve Spring
1 35-0490 27037-33 Float bowl
1 35-0482 27037-33 Float bowl clap

Qty VT No. OEM Item
1 8902-4 27375-29 Nut, Cadmium with

27376-28 Nut Gasket
1pc 35-9065 27377-39 Bowl Drain Screw
1 15-0761 Drain Screw Gasket
1 35-9163 27380-33A Armstrong foam float 
1 35-9053 27381-50 Float lever 
1 35-9059 — Float pivot nut and bolt
1 35-0502 27382-33 Needle and seat 
1 35-9063 27383-11 27384-16 Float Pivot Pin w/caps
1 35-9052 27395-27 Needle valve lever 
1 15-0304 27391-36 Bowl Gasket
1 35-9054 27397-27 Valve lever screw 
1 13-0159 27405-26 Choke mech. Spring
1 35-9070 27406-26 Detent Ball
1 13-9241 27270-49 Lever Screw Spring
1 35-0207 27450-36 Cable Block End
4 993 6/32 x 1/4 Fillister Slot and Screw
4 7010 Splitlock Washer #6
1 7608 8/32 x 1/8 x 5/16 Hex Nut
1 7025 3/16x 3/8 Splitwasher
2 35-0241 — Float Bowl Pins
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